
 

Approve Deny Signatures Date 

X  James D. Berger (signed) 
James D. Berger, P.E. / Environmental Engineer January 23, 2026 

X   
Edward Dudick, P.E. / Environmental Engineer Manager February 9, 2026 

 

-Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET Addendum 
INDIVIDUAL SEWAGE 

Application No. PA0060054 

Facility Type 
Non-
Municipal APS ID 565062 

Major / Minor Minor Authorization ID 1181583 

a 
Applicant and Facility Information 

a 

Applicant Name Mt Airy #1 LLC 
 

Facility Name 
Mt Airy #1 a.k.a.  Mt Airy Casino & 
Resort (MACR) WWTP 

 

Applicant Address 312 Woodland Road  
 

Facility Address 
Carlton Road To Woodland Road (no 
[...]
The watershed Low Flow Yield (LFY) is the Q7-10 low flow divided by the stream drainage area in square miles. The LFY 
method allows for calculation of a site-specific Q7-10 low flow by multiplying the stream drainage area (at the location of 
interest) by a known watershed LFY determined at a different location. 

• Controlling Factor: The 0.375 CFS Mount Airy Lake Dam (Dam# 45-243) Minimum Release Flow governs the Q7-
10 low flow at the Mt Airy Lake Dam discharge point. PA Streamstats estimated a 2.68 square mile drainage area 
at the apparent discharge point. This would equate to an estimated LFY of 0.1399 CFS/square mile at that 
location (with the minimum dam discharge potentially greater than Q7-10 low flows if the dam had never been 
built). WWTP Outfall No. 001 discharge location drainage area was estimated at 2.76 square miles (i.e. additional 
0.08 square mile drainage area @0.127 CFS/square mile watershed LFY would equate to 0.3851 CFS Q7-10 low 
flow at Outfall No. 001). See below for how the watershed LFY (downstream of Mt Airy Lake dam) was 
determined. 

o The permittee has indicated eventual plans for a stream restoration project (including dam removal) but 
could not provide any status report/tentative permitting schedule for a project likely requiring DRBC 
Docket Updates (WWTP and water withdrawal), potential US Army Corp of Engineers involvement, and 
likely multiple permit coordination requirements (Dam program; PADEP Waterways & Wetlands 
stormwater; E&S control and floodplain encroachments; etc.). The project is therefore too immature and 
speculative to be addressed by the current 5-year NPDES Permit Renewal. The General Information 
Form did not include permit coordination information other than an estimate overall 86.74-acres earth 
disturbance area, but indicated no water obstruction/encroachment, not wetlands encroachment, no dam 
removal or modification, etc. No project schedule was included except for unidentified WWTP 
upgrades/spray irrigation (golf course) design, permitting, and construction in the 2026 – 2029 time-frame 
(with “Schedules & Milestones are subject to change”), which would be independent of any dam removal 
project except for possibly being within the undefined 86.74-acre area. 

o The Department requested any available information on expected post-dam removal Forest Hills Run Q7-
10 low flows, but nothing was provided in the application. Therefore, this NPDES Permit Renewal cannot 
address post-project flows and will require a stream low flow evaluation if the dam removal project 
proceeds. 

• 1984 Permitting Assumptions: The Q7-10 used in the 1984 Water Pollution Report was based on USGS Gage 
1440450 (Paradise Creek at Henryville, PA) information from old PA Bulletin 12. However, the PA Bulletin 12 is 
no longer recommended for use by the USGS. The USGS PA Streamstats methodology is recommended for 
ungaged streams, but is superseded here by the Dam that regulates stream flow at Outfall No. 001.  It is also 
unknown what the impact of dam removal might be on a former downstream gage location’s low flows (that is no 
longer being monitored).  

• Swiftwater Gage: The Swiftwater USGS Gage (Gage 01440485 –Swiftwater Creek) is on a different stream, and 
well outside the expected range for low flow yields (~6.9 times statewide LFY default). Its gage data cannot be 
used for other streams due to the anomalous flows (noted as unusual in USGS Scientific publications). 

• 9/13/2017 DRBC Docket D-1977-58-5 Information: Near the project site, Forest Hills Run had an estimated 
seven-day low flow with a recurrence interval of ten years of 0.71 MGD (1.1 CFS). The ratio of this low flow to the 
average design wastewater flow (0.22 MGD) is approximately 3 to 1. The basis for this DRBC-determined value 
was unclear. 

• Overall Watershed LFY: The watershed Low Flow Yield is the Q7-10 low flow divided by the drainage area in 
square miles. When stream drainage areas do not allow for calculation of the Q7-10 directly via the USGS PA 
Streamstats website, the LFY method allows for calculation of a site-specific Q7-10 low flow, assuming the 



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

17 

watershed LFY is representative of site conditions. There is no presently monitored downstream stream gage on 
Forest Hill Run, with downstream Brodhead Creek stream gages too distant and with too dissimilar watershed 
characteristics to allow their usage in developing a Q7-10 low flow value. The Swiftwater Creek Stream Gage is 
reporting low flows that are outside of expected ranges, rendering it unusable for estimating Forest Hills Run flow 
estimation. A separate evaluation of upstream conditions for the Mount Pocono Municipal Authority NPDES 
Permit renewal determined that the USGS PA Streamstats was underestimating upstream low flows to an 
uncertain degree, rendering it suspect. The USGS Scientific Investigations Report No. 2005-5162 (Streamflow 
Statistics for the Paradise and Pocono Creek Watersheds and Selected Streamflow-Gaging Stations in Monroe 
County, Pennsylvania by Ronald E. Thompson and Gregory J. Cavallo) contained old watershed gage data and 
calculated low flows that was used to calculate an overall Paradise Creek watershed LFY (0.127 CFS/square 
mile): 
 

USGS Gage Thomson & Cavallo Predicted 
Q7-10* 

Other Flow information 

Gage# 01440485 
Swiftwater Creek at Swiftwater, 
PA (6.59 square mile drainage 
area; gage data from 2001 to 
present). Only ~3-years of data 
was available for the Thompson 
& Cavallo analysis. 
Latitude: 41.093889˚ 
Longitude: -75.322500˚ 

4.1 CFS 
 

4.6 CFS Q7-10 low flow per 
USGS Hydrologic Toolbox 
analysis of 2001-2024 gage data.  
4.6 CFS would equate to a 0.69 
CFS/square mile LFY for the 
gaged Swiftwater Creek 
watershed. NOTE: The DEP 
statewide LFY default is 0.1 
CFS/square mile. 

Gage# 01440500 
Paradise Creek at Henryville, 
PA (30.2 square mile drainage 
area; gage data from 1965 – 
1991; located below the 
Swiftwater Creek confluence 
and above the Cranberry Creek 
Confluence per USGS report 
coordinates) 
Latitude: 41.100000˚ 
Longitude: -75.251389˚ 

7.1 CFS* 
 

USGS PA Streamstats estimated 
the Q7-10 low flow at 2.1 CFS for 
approximate drainage area of 
29.4 square miles at the given old 
gage location in comparison. This 
is equivalent to 0.0714 
CFS/square mile watershed LFY. 

            * If one subtracts the abnormally high Swiftwater Creek Q7-10 low flow (4.1 CFS) and gage drainage area (6.59 
square miles), then Paradise Creek has a remaining ~3 CFS Q7-10 discharge from a 23.61 square mile drainage area. 
This is equivalent to a 0.127 CFS/square mile watershed Low Flow Yield (LFY). In the absence of any available Forest 
Hills Run flow data to better estimate stream low flow, this watershed LFY can be used at points downstream of the 
known minimum dam release flow (0.375 MGD). In event of a dam removal project, NPDES Permit Part C.I.K will require 
a scientific determination of the post-dam-removal Q7-10 low flow due to potential water withdrawals and any available 
updated information on stream flows. 

 
 
Impairment Causes/Sources:  

• Organic Enrichment: As the 2025 Stream Assessment Report indicated organic enrichment causes were “Source 
Recreation and Tourism (Non-Boating)” from the facility, DEP ABACT limits (CBOD5) will be incorporated with the 
existing DRBC Docket-based 85% CBOD5 minimum monthly average reduction requirement to limit potential 
WWTP contributions to overall organic enrichment issues.  

• Salinity: As the 2025 Stream Assessment Report indicated salinity causes were “Urban Runoff/Storm Sewers” 
(chlorides) for stream impairment, no limits were included in the Redraft NPDES Permit for the STP. NPDES Permit 
Part A.I.C includes Chlorides and TDS monitoring, with Part C.I.L requiring facility use of salt-management BMPs 
to address potential facility contributions to stream salinity issues. 

• Pathogens: If the disinfection system is properly operated and maintained, the facility is not expected to be a source 
of pathogens. See Compliance History section for reported fecal coliform exceedances. The NPDES Permit 
includes new Chapter 92.47 Fecal Coliform limits, new E Coli monitoring, and an O&M Plan requirement that will 
address any WWTP contribution. 



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

18 

• Dam: As noted in the 6/29/2009 DEP Biologist memo, dams can cause negative impacts. The facility indicates that 
it is planning to remove the existing Dam# 45-243 B1 Dam, which would address such dam impacts, but no schedule 
or status of project is available.  

  



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

19 

 
Treatment Facility Summary 

a 
Treatment Facility Name: Mt Airy #1 a.k.a. MACR WWTP 
 

WQM Permit No. Issuance Date Scope 

168S016 6/11/1968 Original STP 
4574410  10/21/1974 Additional aeration tank and settling tank, larger chlorine contact 

tank (replacement), aerated flocculation tank equipped with alum 
feed equipment and two (2) new microstrainers per DRBC Docket 
No. D-74-131 CP. Existing 0.140 MGD STP (designed for 0.225 
MGD capacity) included bar screen, comminutor, grit chamber, two 
aeration tanks, two final settling tanks, an aerated sludge holding 
tank, and chorine contact tank (with chlorination equipment). 

4577402 1/10/1979 Upgrade to 0.225 MGD from 0.140 MGD (rerating of existing 
units/equipment); replacement bypass bar screen and 28,300-gallon 
aerated equalization tank, new chlorine contact tank, and an alum 
building with 6,000-gallon fiberglass lined alum tank. Existing STP 
was noted to include two microstrainers. DEP SEJ Approval 
dated 1/26/1977. 

4579402  6/6/1979 Allowing use of STP effluent (meeting NPDES Permit No. 
PA0060054 requirements) to spray irrigate the Mt. Airy golf course 
from May through October (in conjunction with water from Mt. Airy 
Lake via Surface Water Intake), with STP discharge to Forest Hills 
Run in the remainder of the year.  The existing polishing pond would 
be expanded, a low pressure aeration system, overflow and pump 
intake would be installed. A pump station and 6-inch force main 
(with concrete encased stream crossing) would be constructed to 
pump the effluent to the wet well of the golf course irrigation system. 
Three groundwater monitoring wells were to be sampled semi-
annually for TDS, MBAS, Chlorides, and Fecal Coliform. 
Approximately 2.6 MG/week will be needed for 1-inch week at 
fairways and 1.5-inch per week for greens and tees. The STP was 
estimated to provide ~50% of the requirement. During drought, the 
application rate would be reduced to 0.5-inch per week for fairways 
and 0.75-inch per week for greens and tees using only treated STP 
effluent.  
The 1/19/2010 DEP Letter noted the WQM permit was transferred 
on 2/16/2006, when inquiring about spray irrigation usage onsite. 
2/9/2010 Permittee (Gannett Fleming) correspondence indicated 
that historically the (previous) facility owners abandoned usage of 
the spray irrigation system for unknown reasons, with the spray 
irrigation infrastructure removed. NOTE: Spray Irrigation facilities 
included repurposed polishing pond impoundment, pump station, 
stream crossing pipe, in addition to spraying infrastructure plus 
groundwater monitoring wells. 

4506404 6/26/2006 New Sewer Collection System to service 200 room 
resort/hotel/casino per E-facts note. Spray irrigation rehab work 
removed from application. 182 GPM Mount Airy Pump Station No. 1 
design capacity. No WWTP upgrade or rehab addressed therein. 
2006 Design Engineer Report noted WWTP design included bar 
screen, aerated equalization basin, three complete mix activated 
sludge basins (each followed by a secondary clarifier). Sludge is 
returned to either head of aeration basins or wasted to one of two 
aerated sludge holding basins with airlift pumps. Clarified 
wastewater is chlorinated prior to discharge to aerated polishing 
pond. No Module 1 found for project. 



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

20 

4579402-T1 2/16/2006 1/19/2010 DEP Letter noted the 1979 WQM permit (spray irrigation) 
was transferred on 2/16/2006, when inquiring about spray irrigation 
usage onsite. In practical terms, the old spray irrigation WQM permit 
is too obsolete to allow for replacement of removed spray irrigation 
facilities not designed to meet current regulatory/DEP technical 
guidance requirements. The 2007 NPDES Permit Part C.I Six 
stated: “The effluent discharge limitations in this permit apply to the 
spray irrigation system permitted under Water Quality Permit No. 
4579402-T1”.  

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage 
Secondary with TP 

removal 

Extended aeration, 
chemical TP treatment Sodium Hypochlorite 0.225 MGD* 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.225* 459** Not Overloaded 
Aerated sludge holding 

tank Disposal 

* NPDES Permit Basis flow and Hydraulic Design Capacity is set to 0.225 MGD Annual Average Daily Flow per SEJ 
coverage. 
**1977 WQM permitted organic design capacity.  
 
Changes Since Last Permit Issuance: See below.  
 
Other Comments:  
 
2026 Process Flow & Instrumentation Diagram/narrative: Influent manhole; 12-inch diameter sewer main; one (1) 
Comminutor; one (1) Mechanical Screen (rotating drum) with bar screen bypass; one (1) Influent Flow meter; one (1) Flow 
diversion box (with one (1) Flow equalization tank including alum feed bypass); one (1) Distribution chamber; three (3) 
Aeration Tanks; three (3) Settling Tanks; one (1) Chlorine Contact Tank (with wall mounted effluent meter) ; one (1) 
Effluent manhole; piping to Outfall No. 001. Settling Tanks have Return Waste Line to one (1) Sludge Holding Tank No. 3 
with one Sludge Holding Tank dewater pump station for pumping to Flow Equalization Tank. Old Sludge Holding Tanks 
Nos. 1 and 2 are indicated to be not used per diagram but in series use per narrative (directing solids to Sludge Holding 
Tank No. 3) but piping not shown on figure. Influent/Effluent sampling points not identified. Use of alum for phosphorus 
reduction (15 GPD in 2026), soda ash for pH control (50 lb/day in 2026 update), sodium bicarbonate for alkalinity (100 
lb/day in 2026 update) and polymer for sludge handling (not identified as wastewater treatment chemical in 2026 update). 
Liquid Sodium Hypochlorite (3 GPD in 2026 update) chlorine disinfection system. Not mentioned: 

• Reaction tank with oil skimmer 

• Two (2) microstrainers 

• Chlorine Contact Tank’s provisions for breakpoint chlorination and sulfur dioxide dechlorination (which would 
require WQM permitting to pursue along with any proposed de-chlorination system) 

• Alum building with 6,000-gallon tank 

• Old spray irrigation facilities (retained polishing pond, low pressure aeration system, overflow, pump station and 
force-main to Golf Course, plus groundwater monitoring system). These facilities were reportedly removed or 
abandoned by prior permittee.  

 
Older WWTP descriptions: 

• 1/10/1977 WQM Permit No. 4577402 IRR Process Description:  
o Existing Comminutor, bypass bar screen, aerated equalization tank, mixing and flocculation facilities, 

reaction tank with oil skimmer, three aeration tanks, three settling tanks, two microstrainers, and two 
chlorine contact tanks. 

o Replacement bar screen, new 28,300-gallon aerated equalization tank, new chlorine contact tank (with 
provisions for breakpoint chlorination and sulfur dioxide dechlorination), and alum building with 6,000-
gallon fiberglass lined alum tank. 



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

21 

• 6/6/1979 WQM Permit No. 4579402 (spray irrigation option) IRR Description: Use of existing polishing pond to 
provide detention time, with low pressure aeration system, overflow, and pump intake. Pump station and 6-inch 
force main to golf course pumps’ wet well, with concrete encased stream crossing. Groundwater monitoring 
system. NOTE: The facility had indicated the spray irrigation unit/equipment had been abandoned by previous 
permittee and removed from site. Not clear if spray irrigation distribution system was abandoned or modified. A 
new WQM permit, meeting current regulatory/technical requirements, would be required for any future spray 
irrigation option. 

• 2017 NPDES Application Form and Process Flow Diagram Deescription: Extended aeration system. Treatment 
units consist of a bar screen followed by an aerated equalization basin. Flow from the equalization basin is split 
between three (3) complete mix activated sludge aeration basins, each followed by a secondary clarifier. Sludge 
is returned to the head of the aeration basins or wasted to the sludge basin with airlift pumps. The plant effluent is 
chlorinated prior to discharge to Forest Hills Run. Narrative indicated use of alum for phosphorus reduction (15 
GPD in 2026), soda ash for pH control (50 lb/day in 2026), sodium bicarbonate for alkalinity (100 lb/day in 2026) 
and polymer for sludge handling (not identified as wastewater treatment chemical in 2026 update). No de-
chlorination chemical usage identified in 2026. Liquid Sodium Hypochlorite (3 GPD in 2026) chlorine disinfection 
system. Process flow diagram also showed distribution chamber (i.e. splitter box), and aerated sludge holding 
tank. NOTE: 2024 Circuit Rider Plan indicate alum is added at influent EQ Tank via peristatic pump, and indicated 
sodium bicarb is also used onsite. No SOPs were attached to the Circuit Rider Plan.  

• 1/06/2022 DEP Inspection Report Description: Treatment plant takes the flow from the Mount Airy Casino and 
Resort as well as a nearby building that was once a convent. Flow enters the treatment plant through a 
headworks containing a comminutor, mechanical bar screen (with manual bar screen to be used if the 
mechanical bar screen must be bypassed) before entering a splitter box, aerated influent E.Q. tank, second 
splitter box, and three treatment trains. Each treatment train consists of an aeration basin and clarifier. Flow 
recombines after the treatment trains and passes through two chlorine contact tanks and two post air tanks and 
finally a discharge E.Q. tank before being discharged at Outfall 001. A large waste sludge tank is still in use here 
with an older, smaller one present but not in use. Liquid Chlorine: fed at the chlorine contact tanks for disinfection. 
Soda Ash: fed at the aeration basins as a powder by hand for alkalinity and pH adjustment. Sodium Bicarbonate: 
fed at the aeration basins as a powder by hand for alkalinity and pH adjustment. 

▪ Inspection report noted effluent samples were 24-hour composite samples, but not flow-proportional per 
existing admin-extended 2007 NPDES permit. 

▪ Inspection report recommended inoperative influent flow meter be repaired. 
▪ The Department requests that the manner of the loading of the treatment trains be researched with the 

goal of having them all fed evenly; and that any changes made to this end be sent to the Department in 
writing. 

 
9/8/2022 DRBC Docket No. D-1977-058-6 (Mt Airy #1 LLC – WWTP): WWTP description did not contain mention of the 
two microstrainers. 
 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

22 

 

Compliance History 

 
DMR Data for Outfall 001 (from December 1, 2024 to November 30, 2025)  
 

 
Parameter NOV-25 OCT-25 SEP-25 AUG-25 JUL-25 JUN-25 MAY-25 APR-25 MAR-25 FEB-25 JAN-25 DEC-24 

             Flow (MGD) 
Average Monthly 0.0378 0.0452 0.0431 0.0477 0.0475 0.0454 0.0752 0.037 0.0608 0.0345 0.0344 0.0616 

Flow (MGD) 
Daily Maximum 0.0481 0.057 0.0527 0.0706 0.0595 0.0599 0.1535 0.0538 0.0851 0.047 0.065 0.279 

pH (S.U.) 
Instantaneous 
Minimum 6.91 7.19 7.1 6.96 7.25 7.26 7.26 7.11 7.48 7.5 7.53 7.6 

pH (S.U.) 
Instantaneous 
Maximum 8.14 8.14 8.33 8.46 8.2 8.02 8.13 8.52 8.54 8.32 8.14 8.28 

DO (mg/L) 
Instantaneous 
Minimum 7.66 7.39 7.8 7.47 6.65 7.28 6.85 8.06 7.93 9.61 8.24 8.20 

TRC (mg/L) 
Average Monthly 0.8 0.6 0.6 0.8 0.4 0.4 0.3 0.30 0.2 0.3 0.4 0.3 

CBOD5 (lbs/day) 
Average Monthly < 0.8 < 1.0 < 1.1 < 1.1 < 1.3 < 1.1 < 2.5 < 0.9 < 1.5 < 0.8 < 0.8 < 0.9 

CBOD5 (mg/L) 
Average Monthly < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.0 < 3.7 < 3.1 < 3.6 < 3.0 < 3.0 < 3.0 

TSS (lbs/day) 
Average Monthly 1.4 1.7 1.6 8.1 < 2.6 < 4.8 18.2 < 4.5 9.2 4.5 3.8 3.8 

TSS (mg/L) 
Average Monthly 5.5 5.1 4.3 21.1 < 6.5 < 12.8 21.9 < 15.1 22.5 17.7 15.5 15.7 

Total Dissolved Solids 
(lbs/day) 
Average Quarterly   227.33   232   158   219.3 

Total Dissolved Solids 
(mg/L) 
Average Quarterly   591.66   592.3   522.0   614.3 

Fecal Coliform 
(No./100 ml) 
Average Monthly < 9.0 < 10.0 < 10 > 26 < 3 14 > 119 > 24.0 > 105.0 > 72.0 7.0 34.0 

Fecal Coliform 
(No./100 ml) 
90% of Samples   10 > 2419.6 21.3 36.4 > 2419.6      



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

23 

Nitrate-Nitrite (mg/L) 
Average Monthly 25.1 25.4 25 25 29.27 35.5 23.5 32.3 17.9 30.6 27.4 28.4 

Ammonia (lbs/day) 
Average Monthly < 0.06 < 0.07 < 0.09 < 0.08 < 0.08 < 0.07 < 0.1 < 0.06 < 0.3 4.5 1.1 < 0.06 

Ammonia (mg/L) 
Average Monthly < 0.2 < 0.2 < 0.3 < 0.2 < 0.2 < 0.2 < 0.2 < 0.2 < 0.6 < 0.2 3.9 < 0.2 

Total Phosphorus 
(lbs/day) 
Average Monthly 0.2 0.1 0.2 0.4 0.3 0.3 1.4 0.3 0.4 0.7 0.2 0.1 

Total Phosphorus 
(mg/L) 
Average Monthly 0.7 0.4 0.5 1.1 0.7 0.9 1.6 0.9 1.0 2.5 0.7 0.7 

 

 
DMR Data for Outfall 001 (from January 1, 2024 to November 30, 2024):  

 

 
Parameter NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 

            Flow (MGD) 
Average Monthly 0.0546 0.0448 0.0429 0.0478 0.0455 0.0436 0.0422 0.0652 0.07727 0.044 0.0766 

Flow (MGD) 
Daily Maximum 0.1366 0.1233 0.0608 0.0684 0.0628 0.0552 0.0523 0.1489 0.1462 0.0617 0.1994 

pH (S.U.) 
Instantaneous 
Minimum 7.37 7.43 7.53 6.91 7.27 6.08 6.84 7.16 7.35 7.22 7.3 

pH (S.U.) 
Instantaneous 
Maximum 8.22 8.65 8.48 8.3 8.09 7.98 8.02 8.17 8.03 8.08 7.97 

DO (mg/L) 
Instantaneous 
Minimum 7.62 7.38 6.40 7.22 7.07 7.26 7.26 7.51 7.4 7.86 7.22 

TRC (mg/L) 
Average Monthly 0.30 0.3 0.30 < 0.4 0.3 0.4 0.4 0.2 0.2 0.3 0.4 

CBOD5 (lbs/day) 
Average Monthly < 1.1 < 1.4 < 1.0 < 1.1 < 1.0 < 1.5 < 1.0 < 6.5 < 4.1 < 1.4 < 8.3 

CBOD5 (mg/L) 
Average Monthly < 3.9 < 3.0 < 3.0 < 3.0 < 3.0 < 4.2 < 3.0 < 6.7 < 1.9 < 3.8 < 9.3 

TSS (lbs/day) 
Average Monthly 3.4 2.7 2.0 2.8 < 2.7 2.9 1.4 < 5.1 < 11.1 2.5 8.6 

TSS (mg/L) 
Average Monthly 11.9 5.0 6.3 7.19 < 7.7 7.8 3.9 < 6.6 < 5.0 6.3 9.7 



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

24 

Total Dissolved Solids 
(lbs/day) 
Average Quarterly   245   437.6   296   

Total Dissolved Solids 
(mg/L) 
Average Quarterly   702.0   572.0   405.3   

Fecal Coliform 
(No./100 ml) 
Average Monthly 17.0 40.0 71 5 92 29 < 40 127.0 < 178.0 16.0 < 88.0 

Fecal Coliform 
(No./100 ml) 
90% of Samples   1011.2 9.2 613.1 2419.6 686.7     

Nitrate-Nitrite (mg/L) 
Average Monthly 34.4 40.3 45.8 46.1 49 48.6 46.3 19.6 14.44 22.26 9.34 

Ammonia (lbs/day) 
Average Monthly < 0.06 < 0.1 0.07 < 0.07 < 0.08 < 0.2 < 0.3 < 0.6 < 0.4 0.6 1.8 

Ammonia (mg/L) 
Average Monthly < 0.2 < 0.2 < 0.2 < 0.2 < 0.2 < 0.4 < 0.7 < 0.6 < 0.8 1.7 2.8 

Total Phosphorus 
(lbs/day) 
Average Monthly 0.3 0.4 0.4 0.3 0.3 0.4 0.7 0.6 0.3 0.3 0.5 

Total Phosphorus 
(mg/L) 
Average Monthly 0.9 0.8 1.3 0.7 0.8 1.1 2.0 0.9 0.6 1.0 0.6 

 

 

 
 
 

Compliance History 

 
Effluent Violations for Outfall 001, from: February 1, 2024 To: November 30, 2025 

 

Parameter Date SBC DMR Value Units Limit Value Units 

Fecal Coliform 02/28/25 Avg Mo > 72.0 No./100 ml 2000.0 No./100 ml 

Fecal Coliform 03/31/25 Avg Mo > 105.0 No./100 ml 2000.0 No./100 ml 
[...]
2017 Application data: 4.8 mg/l average 
EDMR range (19 months): None 
2026 Application Data: 21 mg/l max and 2.25 mg/l 
average (52 samples) 

Total Dissolved Solids 
(TDS) 

1834 lb/d 
Report lb/d 

1000.0 
2000.0 
2000.0 

Monthly Average 
Daily Max 

Monthly Average 
Daily Max 

IMAX 

Existing DRBC Docket requirement with 
standard multipliers. Due to monthly average 
nature of existing limit, monthly monitoring 
required. Slight change in recalculated TDS 
mass load limit. 
2017 Application data: 402 mg/l average 
EDMR range (19 months): 405.30 – 702.0 mg/l 
quarterly averages 
2026 Application Data:  
Effluent: 718 mg/l max and 560.75 mg/l average 
(52 samples) 
Influent: 1060 mg/l max and 179.36 mg/l average 
(80 grab samples)  

Total Organic Carbon 
(TOC) 

Report lb/d 
Report lb/d 

Report 
Report 

Monthly Average 
Daily Max 

Monthly Average 
Daily Max 

Monitoring requirement (Chapter 92a.61) from 
previous Draft NPDES Permit to gather 
information on organic loadings to help 
characterize STP contribution to stream 
organic enrichment. 
2017 Application data: 8.9 mg/l 
EDMR range (19 months): None 



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

31 

2026 Application Data: None 

Chlorides 
Report lb/d 
Report lb/d 

Report 
Report 

Annual Average 
Daily Max 

Annual Average 
Daily Max 

Semi-annual monitoring requirement to gather 
information for baseline due to watershed 
salinity issues and to account for seasonal 
spray irrigation usage. (Chapter 92a.61) 
2017 Application data: None 
EDMR range (19 months): None 
2026 Application Data: 134 mg/l max and 122.3 
mg/l average (3 grab samples) 

Total Copper 
(Final effective in 3-
years with interim 
monitoring) 

0.030 lb/d 
0.046 lb/d 

0.016 
0.025 
0.039 

Annual Average 
Daily Max 

Annual Average 
Daily Max 

IMAX 

New WQBELs due to Reasonable Potential 
Analysis, with interim monitoring prior to Final 
WQBELs effective 4th year of NPDES Permit 
Term. 
2017 Application data: None 
EDMR range (19 months): None 
2026 Application Data: 0.0188 mg/l max and 
0.015 mg/l average (3 grab samples) 

Total Lead 
Final effective in 3-
years with interim 
monitoring 

Report lb/d 
Report lb/d 

Report 
Report 

Annual Average 
Daily Max 

Annual Average 
Daily Max 

New WQBELs due to Reasonable Potential 
Analysis, with interim monitoring prior to Final 
WQBELs effective 4th year of NPDES Permit 
Term. 
2017 Application data: None 
EDMR range (19 months): None 
2026 Application Data:<0.007 mg/l (3 grab 
samples) at insensitive ND concentration (0.001 
mg/l DEP TQL) 

Specific Conductivity  
Report umhos/cm 
Report umhos/cm 

Monthly Average 
Daily Max 

This monitoring has been added as a 
fingerprint constituent for any proposed 
beneficial use of fully treated effluent for golf 
course irrigation and due to overall watershed 
salinity issues. 

 
 
 
Comments:  
 

• Going to flow-proportional 24-hour composite sampling to eliminate any biasing for discharge to HQ-CWF stream.  

• Maximum daily limits set equal to existing or new IMAX limits for maximum flexibility (because any duration 
exceedance of an IMAX limit is a permit limit exceedance). Additional daily max reporting does not require any 
additional sampling. 

• Minimum monitoring frequencies: Existing monitoring frequencies retained for existing constituent monitoring 
except as superseded by daily monitoring (DO), weekly monitoring for CBOD5 Raw Sewage Influent (DRBC 
requirement) and monthly monitoring for new parameters (TKN, TOC, Total Nitrogen, TDS, CBOD5 minimum 
monthly average reduction) that do not require weekly monitoring. Annual sampling for constituents being 
monitored for baseline (chlorides, aluminum). 

 
Modeling assumptions: 0.225 MGD (SEJ basis flow) discharge to Forest Hills Run, 0.375 MGD minimum dam release 
plus any additional groundwater recharge from stream drainage (between dam and location) at Paradise Creek watershed 
LFY (0.127 CFS/square mile) s. Default total hardness (100 mg/l default in absence of discharge hardness data) and 
known stream total hardness (67 mg/l) used. 2026 NPDES Permit application update contained incorrect Outfall No. 001 
coordinates (wrong county) and its project location figure did not show Treatment Plant or Outfall location or golf course 
location) to further refine the water quality modeling. 
 
 

Location Point Drainage Area 
(square miles) 

Elevation 
(Feet) 

RMI Q7-10 low flow (dam 
release plus 
additional stream 
drainage area) and 
equivalent LFY 



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

32 

1 - Outfall 001 2.76 1125 2.8 0.3851 CFS & 0.1395 
CFS/sq. mil. 

2- Above UNT 4967 (with 
several ponds visible on PA 
Streamstat topo) 

3.21 1031.17 1.97 0.4423 CFS & 0.1377 
CFS/sq. mil. 

3 – Below UNT 4967 3.37 1031.07 1.96 0.4626 CFS & 0.1372 
CFS/sq. mil.  

4 – Above confluence with 
Swiftwater Creek 

5.06 801.85 0.001 0.6772 CFS & 0.1338 
CFS/sq. mil. 

 
WQM Model 7.0: WQM modeling, using DRBC Docket Limits & overall watershed LFY show that the DRBC limits are 
adequately protective. Therefore, any more stringent ABACT CBOD5 limits are also supported at the greater Q7-10 low 
flows.  
 

 
 
 

MtAiryWQModel.pd

f
 

 
Reasonable Potential Analysis: Total Copper & Total Lead Limits; Total Aluminum and Total Zinc monitoring 
requirements apply. The Part C.III (WQBELs for Toxic Pollutants) conditions have been incorporated into the NPDES 
Permit for Total Copper and Total Lead. 

• The metals sampling was grab sampling, not 24-hour composite sampling, indicating potential for biasing.  



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

33 

• The Total Lead results had an insensitive non-detect concentration (<0.007 mg/l) which did not meet DEP TQL. 
Per the EPA Sufficiently Sensitive Rule, the Total Lead insensitive ND concentration must be treated as the 
constituent being present at the insensitive ND concentration. 

• Aluminum: Monitoring to gather information. Elevated levels reported in 2009 DEP Biologist memo, but no data in 
application. Alum is used for chemical phosphorus reduction. 
 

 
 

MtAiryTMSPDF.pdf

 
 
 
 
TRC Spreadsheet: The old Regional BAT/facility-specific BAT value of 1 mg/l TRC monthly average has been 
superseded by updated TRC water quality modeling.  
 

 
 
 
 
Antidegradation Analysis: No new, additional, or increased degradation is expected from permit action. Original 
1/10/1977 Social-Economic Justification (SEJ) covered 0.225 MGD discharge of treated sewage and reduction of 
applicable Chapter 93 requirements to statewide minimum water quality standards. The Redraft NPDES Permit’s new or 
more stringent permit limits, monitoring requirements, and permit conditions are expected to address any contribution to 
existing impairments to the HQ-CWF receiving stream. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

34 

 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

35 

 

Development of Effluent Limitations 

 

Outfall No. 002  Design Flow (MGD) .225 

Latitude 41º 6' 48.67"  Longitude -75º 18' 51.06" 

Wastewater Description: 
Fully Treated Sewage Effluent being used for Golf Course Irrigation at point of use or tank discharge to 
point of use. 

 
Permit Limits and monitoring requirements (Changes bolded): New requirements if the facility pursues spray 
irrigation of golf course (or other Class B or C Reclaimed water use). 
 
 

Parameter Limit  
(mg/l unless 

otherwise 
specified) 

SBC Model/Basis 

Flow Report MGD 
Report MGD 

Monthly Average 
Daily Max 

 

Monitoring & Reporting 

BOD5 Report lb/d 
Report lb/d 

10.0  
20.0 
20.0 

Monthly Average 
Daily Max  

Monthly Average 
Daily Max 

IMAX 

DEP No. 385-2188-002 (Reuse of Treated 
Wastewater Guidance Manual) Class B reclaimed 
water use minimum standards prior to point of use 
-land discharge for golf course irrigation. 

Turbidity 10 NTU 
15 NTU 
15 NTU 

Monthly Average 
Daily Max 

IMAX 

See above 

Fecal Coliform 2.2/100 ml 
23/100 ml 

Monthly Average 
IMAX 

See above 

TRC >0.02 IMIN See above. Where chlorine is utilized for 
disinfection, a total chlorine residual of at least 1.0 
mg/L should be maintained for a minimum contact 
time of 30 minutes at design average flow. The 
treatment facility should provide continuous on-
line monitoring for chlorine residual. If converted 
to UV disinfection, see Part C.I.D chlorine 
minimization monitoring & reporting requirements. 

UV dosage ≥100 mJ/cm2 IMIN See above. This dose should also be based on 
continuous monitoring of lamp intensity,  
UV transmittance and flow rate. Requirement only 
pertains if facility changes to UV disinfection. 

UV Intensity Report uw/cm2 IMIN See above. 

UV Transmittance Report % IMIN See above. 

Specific Conductivity  
Report umhos/cm 
Report umhos/cm 

Monthly Average 
IMAX 

This monitoring has been added as a fingerprint 
constituent for any proposed beneficial use of fully 
treated effluent for golf course irrigation and due 
to overall watershed salinity issues. 

 
Comments:  
 

• As noted elsewhere in FS Addendum, a new WQM Permit application (new or amendment) would be needed 
prior to any use of treated effluent for spray irrigation or other reclaimed water usage onsite. Groundwater 
monitoring well baseline information is also likely to be required as original 1979 information is likely outdated and 
not meeting current requirements for an acceptable groundwater monitoring system, even if the original wells 
could be found and sampled. 

• The above requirements presume that all NPDES Permit Parts A.I.A, A.I.B, and A.I.C permit limits and monitoring 
requirements are addressed prior to this limited additional monitoring of the WWTP discharge to Spray Irrigation 
and/or other WQM-permitted reclaimed water usage in this HQ watershed.  



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

36 

Communications Log and General History for Anti-deg Purposes: 
 
6/11/1968: Sewage Permit issued. 
10/21/1974: 0.140 MGD WQM Permit No. 4574410 issued with Special Conditions including effluent limits for the 
expansion and upgrade of the Treatment Plant to 0.140 MGD. DEP Files indicate Treatment Plant designed for 0.225 
MGD flow, but initially reduced volume authorization pending Planning, etc. The associated DRBC Docket No. D-74-131 
CP noted existing Treatment Plant consisted of bar screen, comminutor, grit chamber, two aeration tanks, two final 
settling tanks, an aerated sludge holding tank, and a chlorine contact tank, with the proposed facilities including additional 
aerated tank and settling tank, a larger replacement chlorine contact tank, and aerated flocculation tank equipped with 
alum feed equipment to treat combined flow, and two new microstrainers each designed to filter effluent at a rate of 0.3 to 
1.5 MGD. 
1/10/1977: SEJ Approval Memo for expanded 0.225 MGD discharge.  
1/10/1977: WQM Permit No. 4577402 issued for expansion to 0.22 MGD capacity. Concurrent NPDES Permitting was 
noted. The WQM IRR noted the treatment system consisted of: comminutor, bypass bar screen, aerated equalization 
tank, mixing and flocculation facilities, reaction tank with oil skimmer, three (3) aeration tanks, three (3) settling tanks, two 
(2) microstrainers, and two (2) chlorine contact tanks. Module 1 indicated waste stabilization pond to be abandoned. 
4/6/1977: DEP Memo on April 4, 1977 Administrative Conference: This memo noted that the Q7-10 low flow was is the 
minimum release from Mount Airy lake, which is covered by a DER permit. (DER was the previous name of DEP.) 

• The receiving stream was noted to be a “conservation area”. NOTE: The policy for conservation areas prior to 
1979 was very similar to the current HQ category of waters which is the reason why those streams were mostly all 
converted to HQ in the 1979 rulemaking that established the High Quality (HQ) classification. 

• The 1974 WQM permit design was noted to be designed for a 0.225 MGD discharge to abate stream degradation 
and SEJ time-frames, but with a lower initial approved discharge flow (with the facility able to pursue rerating 
later). It was noted the WQM permit allowed for potential “breakpoint chlorination” (with de-chlorination) option to 
address ammonia-N in the future. It was noted the wastewater pond would also reduce TRC in the effluent. 

6/6/1979: WQM Permit No. 4579402 issued for spray irrigation to golf course. 
10/16/2007: NPDES Permit issued. Concurrent WQM permits transfer to current Permittee. 
1/19/2010: DEP Letter inquiring about the usage of spray irrigation onsite. 
2/9/2010: Mount Airy Casino (Gannett Fleming) letter regarding removed Spray Irrigation system. Letter information 
included: 

• Mount Airy #1, LLC purchased the resort on 12/30/2004. 

• The Department provided feedback at a 4/25/2006 Meeting and follow-up 6/1/2006 DEP Letter indicating new 
requirements would pertain to spray irrigation due to public access and DEP Draft Reuse of Treated Wastewater 
Guidance Manual. The 2/9/2010 letter indicated the facility treatment plant would not be able to meet the more 
stringent requirements, and that further investigation into site soils, groundwater, and golf course management 
procedures would be required. A pending WQM permit application was indicated to have been modified to 
remove Treatment Plant improvements. The infrastructure used to store and pump treated wastewater for golf 
course irrigation was indicated to have been removed.  

3/20/2012: NPDES Permit renewal application received. 
4/2/2013: Draft NPDES Permit issued. 
8/19/2013: Revised Draft NPDES Permit issued for public comment. Cover letter noted 3-year Schedule of Compliance 
added per Mount Airy request. Fact Sheet noted stream impairment and proposed imposition of ABACT limits (CBOD5 
and TSS). Proposed reduction of TRC limits per Chapter 92a.48. TOC monitoring proposed. DRBC Docket requirements 
noted. Proposed in-stream monitoring requirements (fecal coliform, TN, Nitrite-Nitrate-N, TKN, TP, Total Organic Carbon 
(TOC)).  
1/12/2016: BWA Letter indicated concern about the on-stream Mt. Airy lake/impoundment flows and water temperatures. 
The letter concern include that prior Department of Forest & Waters (identified as DEP predecessor) Dam Permit No. 45-
243 required that: “only flood flows will be discharged over the concrete spillway and at all other times the flow in the 
stream will consist of water release from varying zones within the impoundment so as to provide the optimum quality 
desired to maintain and provide for fish life”. The letter indicated BWA did not believe that this permit requirement was 
being met. 2014 Benthic Macroinvertebrate monitoring data was attached. 
9/12/2017: 2012 NPDES renewal application disposed (marked as entered in error in E-facts). 
5/1/2017: New NPDES Permit renewal application received. 
5/24/2017: Public Notice letter return receipts submitted. 
6/6/2017: Draft NPDES Permit issued including proposed limits for Dissolved Oxygen (DO), TRC, CBOD5, TSS, and 
Ammonia-N with 3-year schedule of compliance. 
6/17/2017: Brodhead Watershed Association Letter stating BWA had several concerns that it wanted to bring to the 
Department’s attention, prior to the NPDES permit public comment period due to “unique localized characteristics of 
Forest Hill Run”: 



NPDES Permit Fact Sheet NPDES Permit No. PA0060054 
Mt Airy Casino & Resort  
 
 

37 

• Concern that the stream low flow should be based upon Dam minimum release flow, and not what was used. 

• Concern that the permit should have Total Nitrogen permit limits and there should not be tiered Ammonia-N limits 
(ABACT limits in three years per Schedule of Compliance). 

6/20/2017: Meeting on Draft NPDES Permit with meeting agenda items including proposed effluent criteria, public notice 